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Fig. 1. Shape of sandy soil grains
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Table 2. Average EVA tensile test results at the moment of failure
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Fig. 5. EVA material behaviour chart
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Fig. 8. Stress-Mandrel penetration diagram for base soil in two loose and semi-dense states
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Fig. 9. Stress-Mandrel penetration diagram for the percentage of different additives in the
loose sample state
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Fig. 10. Chart of CBR value in terms of different percentages of EVA in two penetrations of
2.5 and 5 mm for loose sample state
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